
Page 1/47

INDEX PAGE

SYSTEM TITLE PAGE

3
E01-1: ENGINE ASS'Y 4
E01-2: HEAD COVER 5
E02: CYLINDER HEAD COMP 6
E03: CYLINDER ASS’Y 7
E04: L COVER ASS’Y 8
E05: L CRANK CASE 9
E06: R CRANK CASE 10
E07: R CASE COVER 11
E08: MOVABLE DRIVE FACE 12
E09: CRANK SHAFT 13
E10: AC GEN FLYWHEEL 14
E11: BALANCE SHAFT 15
E12: MISSION CASE 17
E13: OIL PUMP ASSY. 18
E14: CYL. HEAD SIDE COVER ASSY. 19
E15: DRIVEN PULLEY SET 20
E16: A.I.C.V. ASSY. 21
E17: CARBURETOR ASSY 22
E18: ELECTRICAL PARTS 23
E19: RADIATOR 24
F01: FRAME BODY ASS’Y  26
F02:PLASTIC COVER 28
F03: METER SYSTE 29
F04: SEAT 30
F05:FUELTANK 31
F06-1: FRONT SWING ARM UPPER 32
F06-2: FRONT SWING ARM LOWER 33
F07: SHOCK ABSORBER 34
F08: STEERING 35
F09: HANDLE COMP 36
F10: BRAKE 37
F11: REAR WHEEL AXLE 38
F12: WHEEL 39
F13: CHAIN 40
F14: EXHAUST SYSTEM 41
F15: REVERSE GEAR SHIFT 42
F16: WIRE HARNESS 43
F17: LIGHT 44
F18: TOOLS 45
F19: DECAL 46
F20: ACCESSORIES

Part List of MAGMAX 275 ATV
N: This is new part.

C-P-0006-11                            Rev.: A



Page 2/47Part List of MAGMAX 275 ATV
N: This is new part.

E01-1: ENGINE ASS'Y
1 10100-RB1-00E ENGINE ASS'Y 1 1
2 11345-RB1-000 CVT INLET TUBE  1 1
3 11346-RB1-00E CVT OUTLET TUBE  1 1
4 11349-RB1-000 CVT OUTLET TUBE BAND  1 1

C-P-0006-11                            Rev.: A



Page 3/47Part List of MAGMAX 275 ATV
N: This is new part.

E01-2: HEAD COVER  
1 12391-HMA-000 HEAD COVER PACKING  1 1
2 12301-HMA-000 CYLINDER HEAD COVER  1 1
3 1230A-HMA-000 CYLINDER HEAD COVER ASS’Y 1 1
4 18610-HKA-000 REED VALVE COMP  1 1
5 90002-HMA-000 HEAD COVER BOLT  4 4
6 96001-06016-08 FLANGE BOLT M6*16  2 2

C-P-0006-11                            Rev.: A



Page 4/47Part List of MAGMAX 275 ATV
N: This is new part.

E02: CYLINDER HEAD COMP  
1 12200-RB1-000 CYLINDER HEAD COMP  1 1
2 12209-H6B-000 VALVE STEM SEAL  4 4
3 14100-RB1-000 CAM SHAFT COMP  1 1
4 14431-RB1-000 IN. VALVE ROCKER ARM  1 1
5 1443A-RB1-000 IN. VALVE ROCKER ARM  ASSY. 1 1
6 14441-RB1-000 EX. VALVE ROCKER ARM  1 1
7 1444A-RB1-000 EX. VALVE ROCKER ARM  ASSY. 1 1
8 14451-HMA-000 ROCKER ARM SHAFT  2 2
9 14457-HMA-000 CAM SHAFT SETTING PLATE  1 1

10 14711-HMA-000 IN. VALVE  2 2
11 14721-HMA-000 EX. VALVE  2 2
12 14751-HMA-000 VALVE OUTER SPG.  4 4
13 14761-HMA-000 VALVE INNER SPG.  4 4
14 14771-M8Q-000 VALVE SPRING RETAINER  4 4
15 14777-KN7-670 VALVE SPRING SEAT  4 4
16 14781-M9Q-000-A VALVE COTTER SET  4 4
17 18291-H9A-000 EXH.  PIPE GASKE  1 1
18 18647-RB1-000 AIR PIPE COMP  1 1
19 18654-N14-000 AIR PIPE GASKET  2 2
20 19300-HMA-000 THERMOSTAT ASSY.  1 1
21 19315-KJ9-000 THERMOSTAT COVER COMP  1 1
22 90012-HLK-000 TAPPET ADJUSTING SCREW  4 4
23 90206-M9Q-000 TAPPET ADJUSTING SCREW  NUT 4 4
24 90442-HMA-000 SEALING WASHER 10.5MM  4 4
25 94050-10080 FLANGE NUT M10*80  4 4
26 96001-06014-08 FLANGE BOLT M6*14  1 1
27 96001-06016-00 FLANGE BOLT SH M6X16  6 6
28 96001-06090-00 FLANGE SH BOLT M6*90  2 2
29 1PCR8E-3 SPARK PLUG (CR8E)  1 1
30 37750-PC1-004 THERMO UNIT ASSY  1 1

C-P-0006-11                            Rev.: A



Page 5/47Part List of MAGMAX 275 ATV
N: This is new part.

E03: CYLINDER ASS’Y  
1 12100-HMA-000 CYLINDER COMP  1 1
2 12100-HMA-000-A CYLINDER ASSY.  1 1
3 12191-HMA-000 CYLINDER GASKET  1 1
4 14510-HMA-000 CAM CHAIN TENSIONER  1 1
5 14520-H6T-000 TENSIONER LIFTER ASSY.  1 1
6 14522-H6T-000 ADJUSTER BOLT  1 1
7 14523-M9Q-000 TENSIONER LIFTER GASKET  1 1
8 14524-H6T-000 O-RING  1 1
9 14525-H6T-000 ADJUSTER SPRING  1 1

10 14531-KJ9-000 CAM CHAIN TENSIONERPIVOT  1 1
11 14610-HMA-000 CAM CHAIN GUIDE  1 1
12 90001-M9Q-000 FLANGE SHF BOLT M6*22  2 2
13 94301-12200 DOWEL PIN 12*20  4 4
14 12251-HMA-000 CYLINDER HEAD GASKET  1 1

C-P-0006-11                            Rev.: A



Page 6/47Part List of MAGMAX 275 ATV
N: This is new part.

E04: L COVER ASS’Y  
1 11341-MEM-00E L COVER (AIE)-LOGO NONE  1 1
2 11342-RB1-000 L.COVER PLATE  1 1
3 11343-RB1-000 L.COVER PLATE GASKET  1 1
4 11346-HMA-000 L. BEARING SETTING PLATE  1 1
5 1134A-RB1-000 L COVER ASSY.  1 1
6 11371-HMA-000 BERING STAY COLLAR  1 1
7 1137A-HMA-000 BEARING STAY COLLAR ASSY.  1 1
8 11395-RB1-000 L COVER GASKET  1 1
9 91303-HMA-000 O-RING 26.5*2.0  2 2

10 93500-05012-0H PAN SCREW 5*12mm  4 4
11 94301-08140 DOWEL PIN 8*14  2 2
12 96001-06012-00 SH. FLANGE BOLT M6*12  2 2
13 96001-06035-00 FLANGE SH BOLT M6*35  9 9
14 96150-60060-10 RADIAL BALL BEARING 6006LLU  1 1

C-P-0006-11                            Rev.: A



Page 7/47Part List of MAGMAX 275 ATV
N: This is new part.

E05: L CRANK CASE
1 11200-RB1-000 L CRANK CASE COMP  1 1
2 11205-RB1-000 SETTING PLATE  3 3
3 11221-RB1-000 MISSION BREATHER TUBE  1 1
4 11230-RA1-000 DRAIN TUBE ASSY.  1 1
5 15772-500-013 TUBE CLIP  1 1
6 35759-RB1-000 CHANGE SW. ASSY.  1 1
7 90032-HMA-000 CYLINDER STUD BOLT B  2 2
8 90051-RB1-000 SPRING FIXED CATCH  1 1
9 90052-RB1-000 SCREW FIXING  1 1

10 92800-12000 DRAIN PLUG BOLT 12MM  2 2
11 94109-12000 DRAIN PLUG WASHER 12MM  2 2
12 94109-14000 DRAIN PLUG WASHER 14MM  1 1
13 96001-06012-00 FLANGE BOLT SH M6*12  3 3
14 96001-06018-00 FLANGE BOLT SH M6*18  2 2
15 96001-06050-00 FLANGE SH BOLT M6*50  4 4
16 96001-06070-00 SH. FLANGE BOLT M6*70 7 7
17 96211-12000 STEEL BALL 12  1 1

C-P-0006-11                            Rev.: A



Page 8/47Part List of MAGMAX 275 ATV
N: This is new part.

E06: R CRANK CASE  
1 11100-RB1-000 R CRANK CASE COMP  1 1
2 11108-HMA-000 WAVE WASHER  1 1
3 11191-RB1-000 CRANK CASE GASKET  1 1
4 14151-HMA-000 CAM CHAIN SETTING PLATE  1 1
5 28101-RB1-000 STAR. REDUCTION GEAR COMP 1 1
6 28102-RB1-000 STA. REDUCTION GEAR SHAFT 1 1
7 31200-RB1-000 START MOTOR ASSY.  1 1
8 90031-HMA-000 CYLINDER STUD BOLT A  2 2
9 94301-08140 DOWEL PIN 8*14  2 2

10 96001-06010-08 FLANGE BOLT SH M6*10  1 1
11 96001-06022-00 FLANGE BOLT SH M6*22  2 2
12 96001-06055-00 BOLT FLANGE SH M6*55  2 2

C-P-0006-11                            Rev.: A



Page 9/47Part List of MAGMAX 275 ATV
N: This is new part.

E07: R CASE COVER  
1 11330-RB1-000 R CASE COVER COMP  1 1
2 11332-RB1-000 INNER COVER STAY B  1 1
3 12342-X01-000 CLAMP  1 1
4 1236A-V02-000 TAPPET ADJ HOLE CAP ASSY.  1 1
5 15421-M9Q-000 OIL FILTER SCREEN  1 1
6 15426-M9Q-000 OIL FILTER SCREW SPG.  1 1
7 1565A-RB1-000 OIL LEVEL GAUGE ASSY.  1 1
8 19215-HLA-000 WATER PUMP IMPELLER  1 1
9 19217-H9A-300 MECHANICAL SEAL  1 1

10 19229-H9A-000 WATER PUMP GASKET  1 1
11 1922A-HLA-000 WATER PUMP COVER COMP  1 1
12 19231-HMA-000 WATER PUMP SHAFT  1 1
13 19502-RB1-000 WATER HOSE  1 1
14 19505-KS6-700 WATER HOSE CLAMP A  2 2
15 9008A-H9A-000 ACG. CAP ASSY. 14MM  1 1
16 90423-KJ9-000 WASHER 7.2*13*1.2  1 1
17 91001-KJ9-005 RADIAL BALL BRG.6901  1 1
18 91205-KF0-003 OIL SEAL 12*20*5  1 1
19 91302-M9Q-000 O-RING 30.8MM  1 1
20 91307-M9Q-000 O-RING 18*3  1 1
21 94301-08140 DOWEL PIN 8*14  2 2
22 94520-26000 CIR CLIP IN 26  1 1
23 96001-06022-00 FLANGE BOLT SH M6*22  2 2
24 96001-06032-00 FLANGE SH BOLT M6*32  2 2
25 96001-06045-00 FLANGE BOLT SH M6*45  10 10
26 96001-06070-00 SH. FLANGE BOLT M6*70 1 1
27 96100-60000-00 RADIAL BALL BRG. 6000  1 1

C-P-0006-11                            Rev.: A



Page 10/47Part List of MAGMAX 275 ATV
N: This is new part.

E08: MOVABLE DRIVE FACE  
1 22132-HMA-000-A SLIDE PIECE SET  3 3
2 22131-HMA-000 RAMP PLATE  1 1
3 22121-RB1-000-A WEIGHT ROLLER SET  6 6
4 22110-HMA-000 MOVABLE DRIVE FACE COMP.  1 1
5 22105-HMA-000 DRIVE FACE BOSS  1 1
6 22000-RB1-000 MOVABLE DRIVE FACE ASSY.  1 1
7 22102-HMA-000 DRIVE FACE  1 1
8 90401-KJ9-000 THRUST WASHER 14*28*2  3 3
9 90201-KR8-751 FLANGE NUT 14MM  3 3

C-P-0006-11                            Rev.: A



Page 11/47Part List of MAGMAX 275 ATV
N: This is new part.

E09: CRANK SHAFT  
1 13000-RB1-000 CRANK SHAFT COMP  1 1
2 13010-HMA-000 PISTON RING SET  1 1
3 13101-RB1-000 PISTON  1 1
4 13111-HMA-000 PISTON PIN  1 1
5 13201-RB1-000 CONNECTING ROD  1 1
6 1320A-RB1-000 CONN. ROD ASSY.  1 1
7 13331-RB1-300 BALANCE SHAFT DRIVE GEAR  1 1
8 13371-HMA-300 R CRANK SIDE PLATE  1 1
9 13381-HMA-300 CRANK PIN  1 1

10 90601-HMA-000 PISTON PIN CLIP 17MM  2 2
11 90701-HB6-010 WOODRUFF KEY 25*14*4  1 1
12 91003-HMA-000 CONN. ROD BRG. PK32*41*17.8  1 1
13 91201-HMA-300 OIL SAEL TC27*42*7  1 1
14 96100-62070-10 RADIAL BALL BRG. 6207  1 1
15 91001-HMA-000 RADIAL BALL BRG. TMB306JR2C3  1 1

C-P-0006-11                            Rev.: A



Page 12/47Part List of MAGMAX 275 ATV
N: This is new part.

E10: AC GEN FLYWHEEL  
1 11394-RB1-000 R COVER GASKET  1 1
2 28110-HMA-000 STARTING CLUTCH GEAR COMP 1 1
3 2812A-HMA-000 ONE WAY CLUTCH ASSY.  1 1
4 3110A-RB1-000 AC GEN FLYWHEEL SET  1 1
5 31110-RB1-000 FLYWHEEL COMP.  1 1
6 31120-HMA-000 STATOR COMP  1 1
7 90201-KR8-751 FLANGE NUT 14MM  1 1
8 90401-KJ9-000 THRUST WASHER 14*28*2  1 1
9 91202-HMA-000-M1 OIL SEAL TC12*22*5  1 1

10 93500-05016-0A PAN SCREW M5*16  2 2
11 93500-06040-0A SCREW PAN M6*40  3 3
12 94301-08140 DOWEL PIN 8X14  2 2
13 94520-32000 IN CIR CLIP 32MM  1 1
14 96140-62013-10 RADIAL BALL BRG. 6201LUC3  1 1
15 96700-08020-00 SOCKET BOLT 8X20  3 3

C-P-0006-11                            Rev.: A



Page 13/47Part List of MAGMAX 275 ATV
N: This is new part.

E11: BALANCE SHAFT  
1 13300-RB1-000 BALANCE SHAFT COMP  1 1
2 13301-RB1-000 BALANCE SHAFT  1 1
3 13302-RB1-000 WAVE WASHER 28.3*36*1  1 1
4 13332-RB1-300 BALANCE SHAFT DRIVE GEAR A 1 1
5 13333-RB1-000 BALANCE SHAFT DRIVE GEAR B 1 1
6 13334-RB1-000 BALANCE SHAFT DRIVE GEAR SPRING  4 4
7 13337-RB1-000 WASHER 28.3*47.5*1.4  1 1
8 13338-RB1-000 WASHER 28.3*36*1  1 1
9 94510-28000 CIR CLIP EX 28MM  1 1

10 96100-62040-10 RADIAL BALL BRG. 6204  2 2

C-P-0006-11                            Rev.: A



Page 14/47Part List of MAGMAX 275 ATV
N: This is new part.

E12: MISSION CASE  
1 21200-RB1-000 MISSION CASE  1 1
2 21201-RB1-000 INNER COVER STAY A  1 1
3 21395-RB1-000 MISSION CASE GASKET  1 1
4 23411-RB1-000 DRIVE SHAFT  1 1
5 23420-RB1-000 COUNTER SHAFT ASSY.  1 1
6 23421-RB1-000 COUNTER SHAFT  1 1
7 23422-RB1-000 COUNTER GEAR A  1 1
8 23423-RB1-000 COUNTER GEAR B COMP  1 1
9 23424-RB1-000 BUSH 20*13  1 1

10 23425-RB1-000 SPACER  1 1
11 23430-RB1-000 FINAL SHAFT COMP  1 1
12 23431-RB1-300 FINAL SHAFT  1 1
13 23432-RB1-300 FINAL GEAR  1 1
14 23475-RB1-000 SLIDING CLAW  1 1
15 23500-RB1-000 REVERSE SHAFT COMP  1 1
16 23800-RB1-000 DRIVE SPROCKET  1 1
17 23801-RB1-000 DRIVE SPROCKET FIXING PLATE  1 1
18 24211-RB1-000 SHIFT FORK SHAFT  1 1
19 24241-RB1-000 SHIFT FIRK SHAFT  1 1
20 24300-RB1-000 SHIFT DRUM COMP  1 1
21 24319-R02-000 GEAR INDICATION DRILL SPG  1 1
22 24323-R02-000 GEAR INDICATION DRILL  1 1
23 24610-RB1-000 GEAR SHIFT SPINDLE COMP  1 1
24 90401-RB1-000 PLAIN WASHER 25MM  2 2
25 90402-RB1-000 PLAIN WASHER 20MM  2 2
26 90454-RB1-000 THRUST WASHER 20.5*38*2  1 1
27 90474-M9Q-000 WASHER 8MM  1 1
28 91003-RB1-000 NEEDLE BRG. HK2016  1 1
29 91103-X17-000 NEEDLE BRG. K25X29X10  1 1
30 91201-RB1-000 OIL SEAL TC 30*46*7  1 1
31 91202-RB1-000 OIL SEAL TC14*26*6  1 1
32 91204-HMA-000 OIL SEAL TC25*40*7  1 1
33 91201-06010-0H HEX BOLT 6*10  2 2
34 92800-12000 DRAIN PLUG BOLT 12MM  1 1
35 94109-12000 DRAIN PLUG WASHER 12MM  1 1

C-P-0006-11                            Rev.: A



Page 15/47Part List of MAGMAX 275 ATV
N: This is new part.

CONTINUED-E12: MISSION CASE  
36 94301-10140 DOWEL PIN 10X14  2 2
37 94510-25000 EX. CIRCLIP 25  2 2
38 94520-52000 CIRCLIP IN. 52  1 1
39 95701-08012-00 BOLT FLANGE 8*12  1 1
40 95701-08040-00 FLANGE BOLT 8*40  9 9
41 96100-62040-10 RADIAL BALL BEARING 6204  3 3
42 96100-63040-10 RADIAL BALL BRG. 6304  1 1
43 96100-63053-00 RADIAL BALL BRG. 6305  1 1
44 96150-62050-10 RADIAL BALL BEARING 6205LLU 1 1

C-P-0006-11                            Rev.: A



Page 16/47Part List of MAGMAX 275 ATV
N: This is new part.

E13: OIL PUMP ASSY.  
1 15100-HMA-000 OIL PUMP ASSY.  1 1
2 15133-HMA-000 OIL PUMP DRIVEN SPROCKET  1 1
3 1C15141-HMA-000 OIL PUMP CHAIN 48L  1 1
4 91101-HMA-000 ROLLER 2.5*11.8  1 1
5 93500-06025-0H PAN SCREW M6X25  2 2
6 94510-10000 CIR CLIP EX 10  1 1

C-P-0006-11                            Rev.: A



Page 17/47Part List of MAGMAX 275 ATV
N: This is new part.

E14: CYL. HEAD SIDE COVER ASSY.  
1 1230A-RB1-000 CYL. HEAD SIDE COVER ASSY. 1 1
2 12314-RB1-00E BREATHER TUBE  1 1
3 14105-A31-000 CAM SPROCKET  1 1
4 14105-X01-000 CAM SPROCKET WASHER  1 1
5 14108-M36-000 CENTRIFUGAL DISK  1 1
6 1C14401-HMA-000 CAM CHAIN 100L  1 1
7 90083-X01-000 LOCK BOLT 6MM  2 2
8 95701-06018-00 FLANGE BOLT ,SH 6*18  3 3

C-P-0006-11                            Rev.: A



Page 18/47Part List of MAGMAX 275 ATV
N: This is new part.

E15: DRIVEN PULLEY SET  
1 22101-HMA-000 CLUTCH OUTER  1 1
2 22300-HMA-000 DRIVE PLATE ASSY.  1 1
3 90602-HMA-000 IN. CIRCLIP  1 1
4 91006-HMA-300 NEEDLE BREAING HKS25*32*14  1 1
5 91007-HMA-300 RADIAL BALL BRG. 6903LU  1 1
6 91211-HMA-000 OIL SEAL TC41*48*4  2 2
7 91305-HMA-000 O-RING 47*2.0  2 2
8 23010-HMA-000 DRIVEN PULLEY ASSY  1 1
9 1B01RB101 DRIVE BELT  1 1

10 23200-HMA-000 DRIVEN FACE ASSY.  1 1
11 23210-HMA-000 DRIVEN FACE COMP.  1 1
12 23220-HMA-000 MOVABLE DRIVEN FACE COMP. 1 1
13 23225-HMA-000 ROLLER GUIDE PIN  4 4
14 23226-HMA-000 GUIDE ROLLER  4 4
15 23233-HMA-000 DRIVEN FACE SPRING  1 1
16 23237-HMA-000 SEAL COLLAR  1 1
17 23238-HMA-000 SPRING COLLER  1 1
18 90201-KR8-751 FLANGE NUT 14MM  1 1
19 90202-HMA-000 SPECIAL NUT 36MM  1 1
20 90401-KJ9-000 THRUST WASHER 14*28*2  1 1

C-P-0006-11                            Rev.: A



Page 19/47Part List of MAGMAX 275 ATV
N: This is new part.

E16: A.I.C.V. ASSY.  
1 18533-634-670 AIR HOSE CLIP  3 3
2 1865A-RB1-000 A.I.C.V. UNIT  1 1
3 18650-HMA-000 A.I.C.V. ASSY.  1 1
4 18655-RB1-00E A.I.C.V. JOINT TUBE  1 1
5 18656-RB1-00E A.I.C.V. REED JOINT TUBE  1 1
6 18657-RB1-010 A.I.C.V. INLET PIPE JOINT TUBE ASSY. 1 1
7 18811-N14-000 A.I.A.C SETTING BAND  1 1
8 95002-02080 CLIP 2*8 2 2
9 50353-MEM-000BK A.I.C.V ASS'Y BRKT  1 1

10 96000-06012 FLANGE BOLT M6*12  2 2

C-P-0006-11                            Rev.: A



Page 20/47Part List of MAGMAX 275 ATV
N: This is new part.

E17: CARBURETOR ASSY  
1 16100-RB1-0003 CARB. ASSY.  1 1

1-1 K350-076-0200 FLOAT CHAMBER BODY ASSY 1 1
1-2 D1310-850-0100 FLOAT COMP 1 1
1-3 1230-846-2000 COVER, DIAPHRAGM 1 1
1-4 W1711-300-9901 COIL SPRING 1 1
1-5 120A-106H-9900 DIAPHRAGM COMP 1 1
1-6 16075-KG8-9010-M1 O-RING 1 1
1-7 N446-28B00 ADJUST SCREW 1 1
1-8 1300-KG8H-9010 COMPRESSION COIL SPRING 1 1
1-9 1795-KG8H-9010 WASHER 1 1
1-10 W9576-01000 STOP SCREW 1 1
1-11 1300-KG8H-Q010 COMPRESSION COIL SPRING 1 1
1-12 K502-RB1-0300 THROTTLE VALVE ASSY 1 1
1-13 K590-076-0100 TOP ASSY 1 1
1-14 1290- B97-2000 COIL SPRING 1 1
1-15 1010-43FH-9900 NEEDLE JET 1 1
1-16 K6165-M47-0100 NEEDLE JET HOLDER ASSY 1 1
1-17 D1424-KAG-0100 SLOW JET 1 1
1-18 16075-PC3-7810-M1  O-RING 1 1
1-19 K785-076-0200 RUBBER PIPE ASSY 1 1
1-20 1305-491H-9901 TORSION COIL SPRING 1 1
1-21 1113-HB7H-6710 CHOKE LEVER 1 1
1-22 D1141-A63-0100-K2  STAY PLATE 1 1
1-23 93892-04008-18 WASHER SCREW 1 1
1-24 16119-MZ2-6000-K2 STAY PLATE 1 1
1-25 16155-ZG8-L100 FLOAT VALVE COMP 1 1
1-26 93892-04010-18 WASHER SCREW 2 2
1-27 93892-04016-18 WASHER SCREW 3 3

2 1711A-RB1-000 INLET PIPE ASSY.  1 1
3 91308-HMA-000 O-RING 34*2.0  1 1
4 94050-06000 NUT FLANGE 6MM  2 2
5 96001-06022-00 FLANGE BOLT SH 6*22  2 2
6 17253-RB1-000 AIR CLEANER JOINT DUCT  1 1
7 92000-06016 FLANGE BOLT  M6*16 5 5
8 18352-RB1-000 AIR CLEANER/CUT BOX ASS’Y  1 1
9 17255-RB1-000 AIR CLEANER IN. DUCT  1 1

C-P-0006-11                            Rev.: A



Page 21/47Part List of MAGMAX 275 ATV
N: This is new part.

E18: ELECTRICAL PARTS
1 30410-RB1-000 C.D.I  1 1
2 30510-RB1-000 COIL ASS’Y  1 1
3 93500-05022 HEX FLANGE BOLT 1 1
4 96000-08016 FLANGE BOLT M8*16 2 2
5 31600-RB1-000 REGULATOR COMP  1 1
6 35850-RB1-000 START RELAY  1 1
7 35401-RB1-000 SHIFT GEAR CONTROL UNIT 1 1

C-P-0006-11                            Rev.: A



Page 22/47Part List of MAGMAX 275 ATV
N: This is new part.

E19: RADIATOR
1 15215-RB1-000 RADIATOR  1 1 3.476,40           4.345,50      
2 96000-06020 FLANGE BOLT M6*20 4 4 6,00                  7,50             
3 15216-RB1-000 RADIATOR FILLER  1 1
4 96000-06016 FLANGE BOLT M6*16 3 3 6,00                  7,50             
5 15217-RB1-000 RADIATOR FILLER CAP  1 1 240,21              300,26         
6 15250-RB1-000 RESERVE TANK  1 1 478,38              597,98         
7 95002-006070 CLIP  2 2 6,00                  7,50             
8 15255-RB1-000 RESERVE TANK CAP  1 1 90,00                112,50         
9 15230-RB1-020 COOLANT INLET HOSE  1 1 191,40              239,25         

10 15220-RB1-020 COOLANT OUTLET HOSE  1 1 191,40              239,25         
11 19511-RB1-020 RESERVE TANK DUCT  1 1 23,40                29,25           
12 19505-RB1-020 BY-PASS HOSE  1 1 91,20                114,00         
13 19506-RB1-000 RESERVE TANK BREATHE HOSE 1 1 22,80                28,50           
14 19507-RB1-030 BY-PASS –PIPE  1 1 12,00                15,00           
15 95002-02080 CLIP  2*8 1 1 36,00                45,00           
16 95002-02125 CLIP  2*12.5 2 2 72,00                90,00           
17 95002-012230 CLIP  6 6 72,00                90,00           

C-P-0006-11                            Rev.: A



Page 23/47Part List of MAGMAX 275 ATV
N: This is new part.

F01: FRAME BODY ASS’Y  
1 50099-MEM-000 FRAME BODY ASS’Y  1 1

1-1 50100-MEM-020BR FRAME BODY ASS’Y  1 1
1-2 96400-1235354 BUSH ENGINE HANGER RUBBER  6 6
2 50202-MEM-000BR ENG. BRKT FR ASS’Y  1 1

2-1 50205-MEM-020BK ENG. BRKT FR ASS’Y  1 1
3 95911-12160-00 FLANGE BOLT M12*160 1 1
4 95801-12222-14 FLANGE BOLT  M12*222 1 1
5 96000-12200-08 FLANGE BOLT  M12*200 1 1
6 90350-12000 LOCK NUT M12  3 3
7 96000-08016 FLANGE BOLT M8*16 20 20
8 50401-MEM-000 COLLAR  Þ12.5*Þ22.2*40 1 1
9 50136-MEM-020BR FR STRENGTHEN PIPE ASS’Y  1 1
10 50258-MEM-050BK FOOT WELL PLATE L (MEM) 1 1
11 50259-MEM-050BK FOOT WELL PLATE R (MEM)  1 1
12 96000-08040 FLANGE BOLT M8*40 8 8
13 50222-MEM-040BK VIEW MIRROR ASS'Y  0 1

50222-MAM-030BK VIEW MIRROR ASS'Y  1 0
14 50301-MEM-010BK WATER COOLING  BRKT  L  1 1
15 50303-MEM-010BK WATER COOLING  BRKT R  1 1
16 52371-MEM-040BR REAR FORK COMP  1 1
17 11400-MAA-000 RR FORK SEAL COVER  2 2
18 22135-MAA-000 BUSH CONTAIN OIL  2 2
19 44170-MAA-000 RR FORK SPACE SLEEVE  1 1
20 96000-14290 FLANGE BOLT M14*290 1 1
21 90350-14000 LOCK NUT M14  1 1
22 53300-MEM-010BK WATER COOLING PROTECTANT ASS’Y 1 1
23 50352-MEM-010BK LICENSE PLATE STRENG THEN PIPE 1 1
24 50349-MEM-020BK METER CASE PAR  1 1
25 50362-MEM-000 FR ENGINE WASHER  1 1
26 50270-MEM-020BR BUMPER STAY  1 1
27 94121-08000 SPRING WASHER 8 4 4
28 50283-MEM-070BR RR FENDER STAY L ASS’Y  1 1
29 50285-MEM-070BR RR FENDER STAY R ASS’Y  1 1

C-P-0006-11                            Rev.: A



Page 24/47Part List of MAGMAX 275 ATV
N: This is new part.

CONTINUED-F01: FRAME BODY ASS’Y  
30 90350-08000 LOCK NUT M8 8 8
31 50363-MEM-000 RR ENGINE WASHER  2 2
32 50282-MEM-010BK RR SUPPERD TRAFFICATOR ASS’Y L 0 1
33 50286-MEM-010BK RR SUPPERD TRAFFICATOR ASS’Y R 0 1
34 50296-MEM-050BR FR FENDER STAY ASS’Y  1 1
35 50290-MEM-030BK FR FENDER ASS’Y R  1 1
36 50280-MEM-030BK FR FENDER ASS’Y L  1 1
37 96000-08012 FLANGE BOLT M8*12  12 12
38 50405-MEM-020BK ELECTRIC PART ASS’Y  1 1
39 50131-MEM-020BK FR COVER BRKT PIPE R  1 1
40 96000-06016 FLANGE BOLT M6*16 2 2
41 50354-MEM-020BK FR AIR CLEANER ASS’Y  1 1
42 50357-MEM-040BK PROTECTION  PLATE  1 1
43 50130-MEM-020BK FR COVER BRKT PIPE L  1 1
44 50350-MEM-000 TWO SIDE STRENGTHEN BAR ASS’Y 0 0
45 65015-MEM-000 INSERT CAP CIRCLE 2 2
46 96000-06012 FLANGE BOLT M6*12 17 17

C-P-0006-11                            Rev.: A



Page 25/47Part List of MAGMAX 275 ATV
N: This is new part.

F02: PLASTIC COVER
1 83651-MEM-000BK FR./L SIDE COVER BLACK 1 1

83651-MEM-000RD FR./L SIDE COVER RED 1 1
83651-MEM-000WH FR./L SIDE COVER WHITE 1 1
83651-MEM-000BL FR./L SIDE COVER BLUE 1 1

2 83551-MEM-000BK FR./R SIDE COVER BLACK 1 1
83551-MEM-000RD FR./R SIDE COVER RED 1 1
83551-MEM-000WH FR./R SIDE COVER WHITE 1 1
83551-MEM-000BL FR./R SIDE COVER BLUE 1 1

3 60401-MEM-000BK LOCOMOTIVE COVER BLACK 1 1
60401-MEM-000RD LOCOMOTIVE COVER RED 1 1
60401-MEM-000WH LOCOMOTIVE COVER WHITE 1 1
60401-MEM-000BL LOCOMOTIVE COVER BLUE 1 1

4 72302-MEM-000BK SHIFT CONTROL COVER (BLACK) 1 1
5 83652-MEM-000BK RR./L  SIDE COVER BLACK 1 1

83652-MEM-000RD RR./L  SIDE COVER RED 1 1
83652-MEM-000WH RR./L  SIDE COVER WHITE 1 1
83652-MEM-000BL RR./L  SIDE COVER BLUE 1 1

6 83552-MEM-000BK RR./R  SIDE COVER BLACK 1 1
83552-MEM-000RD RR./R  SIDE COVER RED 1 1
83552-MEM-000WH RR./R  SIDE COVER WHITE 1 1
83552-MEM-000BL RR./R  SIDE COVER BLUE 1 1

7 81261-MEM-000BK TAIL COVER BLACK 1 1
81261-MEM-000RD TAIL COVER RED 1 1
81261-MEM-000WH TAIL COVER WHITE 1 1
81261-MEM-000BL TAIL COVER BLUE 1 1

8 60411-MEM-000BK VISOR(BLACK)  1 1
9 61105-MEM-000BK TOP COVER(BLACK)  1 1
10 50204-MEM-000BK LICENSE PLATE(BLACK)  1 1
11 64305-MEM-010BK LUGGAGE BOX COVER/L (BLACK)  1 1
12 64315-MEM-000BK LUGGAGE BOX COVER/R (BLACK) 1 1
13 64409-MEM-010BK LUGGAGE BOX /L(BLACK)  1 1
14 64402-MEM-000 HEAD LIGHT LENS/L  1 1
15 64401-MEM-000 HEAD LIGHT LENS/R  1 1
16 64412-MEM-000SL HEAD LIGHT BASE/L(SILVER)  1 1
17 64411-MEM-000SL HEAD LIGHT BASE/R(SILVER)  1 1
18 77320-MEM-000BK HEAD LIGHT ADJUSTER (BLACK)  2 2

C-P-0006-11                            Rev.: A



Page 26/47Part List of MAGMAX 275 ATV
N: This is new part.

CONTINUED-F02: PLASTIC COVER
19 67220-MEM-000BK DASHBOARD(BLACK)  1 1
20 53205-MEM-000BK HANDLEBAR COVER(BLACK)  1 1
21 64330-MEM-000BK FOOTBOARD/L(BLACK)  1 1
22 64310-MEM-000BK FOOTBOARD/R(BLACK)  1 1
23 61200-MEM-000BK FR. FENDER/L BLACK 1 1

61200-MEM-000RD FR. FENDER/L RED 1 1
61200-MEM-000WH FR. FENDER/L WHITE 1 1
61200-MEM-000BL FR. FENDER/L BLUE 1 1

24 61100-MEM-000BK FR. FENDER/R BLACK 1 1
61100-MEM-000RD FR. FENDER/R RED 1 1
61100-MEM-000WH FR. FENDER/R WHITE 1 1
61100-MEM-000BL FR. FENDER/R BLUE 1 1

25 83603-MEM-000BK RR. FENDER/L BLACK 1 1
83603-MEM-000RD RR. FENDER/L RED 1 1
83603-MEM-000WH RR. FENDER/L WHITE 1 1
83603-MEM-000BL RR. FENDER/L BLUE 1 1

26 83503-MEM-000BK RR. FENDER/R BLACK 1 1
83503-MEM-000RD RR. FENDER/R RED 1 1
83503-MEM-000WH RR. FENDER/R WHITE 1 1
83503-MEM-000BL RR. FENDER/R BLUE 1 1

27 64302-MEM-000BK FR. BUMPER BLACK 1 1
64302-MEM-000RD FR. BUMPER RED 1 1
64302-MEM-000WH FR. BUMPER WHITE 1 1
64302-MEM-000BL FR. BUMPER BLUE 1 1

28 68010-MEM-00EBK RR. TURN SIGNAL COVER/LH (BLACK) 0 2
29 77420-MEM-05EBR RR. CARRIER ASS'Y 1 1
30 93093-04012 TAPPING SCREW  10 10
31 93093-05016 TAPPING SCREW  10 10
32 90107-06016-07 ROUND HEAD BOLT M6*16 27 27
33 93000-06020 ROUND HEAD BOLT M6*20 2 2
34 93000-06012 ROUND HEAD BOLT M6*12 3 3
35 90344-06000 SPRING NUT  M6 18 18
36 90350-06000 LOCK NUT M6 0 0
37 94101-0613010 WASHER  Þ6*Þ13*T1.0 0 0
38 90350-08000 LOCK NUT  M8 5 5
39 94101-0817016 WASHER  Þ8*Þ17*T1.6 5 5

C-P-0006-11                            Rev.: A



Page 27/47Part List of MAGMAX 275 ATV
N: This is new part.

CONTINUED-F02: PLASTIC COVER
40 64321-MMC-000 RUBBER STOPPER  2 2
41 65015-CEK-000 RUBBER STOPPER  2 2
42 64501-MCC-000 REFLEX PLATE (RED) 0 0
43 64502-MCC-000 REFLECTED LIGHT (YELLOW) 0 0
44 96000-08025 FLANGE BOLT M8*25 4 4
45 94111-08000 SPRING WASHER 8 4 4
46 93000-06015 ROUND HEAD BOLT M6*15 15 15
47 93000-06025 ROUND HEAD BOLT M6*25 2 2
48 17630-MAA-000 CUSHION RUBBER 4 4
49 96000-08016 FLANGE BOLT M8*16 9 9
50 50180-MEM-010 FOOT BEG 2 2
51 96000-08040 FLANGE BOLT M8*40 5 5
52 96000-06016 FLANGE BOLT M6*16 13 13
53 93500-06015 BOLT M6*15 2 2
54 50347-MCM-010BK REFLECTED LIGHT BRKT L 0 0
55 50348-MCM-010BK REFLECTED LIGHT BRKT R 0 0
56 50404-MEM-020BK E PLATE STRENGTHEN 0 0
57 96000-06020 FLANGE BOLT M6*20 4 0

96000-06016 FLANGE BOLT M6*16 0 4
58 90345-06000 SPRING NUT M6 30 30

C-P-0006-11                            Rev.: A



Page 28/47Part List of MAGMAX 275 ATV
N: This is new part.

F03: METER SYSTEM  
1 34200-MEM-000 SPEED METTER ASS'Y (MACHINE) 1 1
2 34500-CEK-000 SPEED METTER CABLE ASS'Y  1 1
3 34300-CAK-000 SPEED METER WORM GEAR ASS'Y 1 1
4 34600-CAK -000 SPEEDOMETER WORM GEAR AXLE JOIN ASS'Y 1 1
5 94105-0514010 WASHER  Þ5*Þ14*T1.0 4 4
6 90350-05000 LOCK NUT M5 4 4
7 85288-MAA-000 CUSHION RUBBER  4 4
8 34210-CEK-010 FUEL METER ASS'Y  1 1
9 35130-CEK-010 POWER SOCKET ASS'Y  1 1

10 50500-MEC-000 REVERSE GEAR FIXED BOLT  1 1
11 50228-MEM-030BK DASH BOARD PLATE  1 1
12 34220-MEM-000 TACHOMETER ASS'Y(RPM)  1 1
13 93000-05012 ROUND HEAD BOLT M5*12 3 3

C-P-0006-11                            Rev.: A



Page 29/47Part List of MAGMAX 275 ATV
N: This is new part.

F04: SEAT  
1 77100-MEM-01ERD SEAT ASS'Y(RED/BLACK) 1 1
2 77100-MEM-01EGY SEAT ASS'Y (BLACK/DARK GRAY) 1 1
3 85268-MEM-000 RR SEAT CUSHION RUBBER  4 4
4 50218-CEK-000ZC SEAT CATCH SUB ASS'Y  1 1
5 50160-CEK-000ZC SEAT LOCK PROTECT  1 1
6 34501-MEM-000 SEAT LOCK CABLE ASS'Y  1 1
7 96000-06012 FLANGE BOLT M6*12 4 4
8 85258-MAA-010 FR SEAT CUSHION RUBBER  3 3
9 72101-MAA-010 RESTORE SPING 1 1

C-P-0006-11                            Rev.: A



Page 30/47Part List of MAGMAX 275 ATV
N: This is new part.

F05: FUEL TANK  
1 17500-CEK-000BK FUEL TANK (BLACK)  1 1
2 17620-MAA-000BK FUEL TANK CAP (BLACK)  1 1
3 16910-MAA-000 FUEL FILTER ASS'Y  1 1
4 95002-02100 CLIP 2 *10 6 6
5 16950-CEK-000 FUEL AUTO COCK ASS'Y  1 1
6 92000-06016 WASHER BOLT M6*16 2 2
7 90350-06000 LOCK NUT M6 1 1
8 34215-CEK-000 FUEL TANK FLOATING GAUGE  1 1
9 93570-05010 ROUND HEAD FLAGE (M5*10)  4 4

10 81149-CAB-000 CUSHION RUBBER 10T 4 4
11 17684-CEK-000 FUEL HOSE 1  1 1
12 17683-CEK-000 FUEL HOSE 3  1 1
13 17685-CEK-010 FUEL HOSE 4  1 1
14 17686-MEM-010 FUEL HOSE 2  1 1
15 17687-MEM-010 FUEL HOSE 5  1 1
16 43351-MEM-000 A ONE-WAY VALVE  1 1
17 95002-02125 CLIP 2 *12.5 2 2
18 95002-02080 CLIP 2 *8 2 2
19 96000-06016 FLANGE BOLT M6*16 1 1

C-P-0006-11                            Rev.: A



Page 31/47Part List of MAGMAX 275 ATV
N: This is new part.

F06-1: FRONT SWING ARM UPPER  
1 51469-MEM-000 FR SWING ARM UPPER COMP/R 1 1

1-1 51470-MEM-010BR FR SWING ARM UPPER COMP/R 1 1
1-2 52247-CEK-000 PROTECT RUBBER  2 2
1-3 95011-CEK-000 SPRING  2 2
1-4 22150-CEK-000 BEADRONG CONTAIL OIL 20*20 4 4
1-5 51475-CEK-000 FR SWING ARM  COLLAR  4 4
1-6 52225-MAA-000 GREASE VALVE CAP  4 4
1-7 91208-CEK-000 OIL SEAL  18*26*4 8 8
1-8 45435-CEK-000 BALL JOINT SLEAVE(CEK5)  2 2
1-9 45436-CEK-000 UNIVERSAL JOINT CAP(CEK5)  2 2
1-10 45406-CEK-000 BALL JOINT(CEK5)  2 2
1-11 43350-MAA-000 GREASE VALVE  4 4

2 51479-MEM-000 FR SWING ARM UPPER COMP/L 1 1
2-1 51480-MEM-010BR FR SWING ARM UPPER COMP/L 1 1
3 96000-10060 FLANGE BOLT M10*60  4 4
4 90350-10000 LOCK NUT M10 4 4

C-P-0006-11                            Rev.: A



Page 32/47Part List of MAGMAX 275 ATV
N: This is new part.

F06-2: FRONT SWING ARM LOWER  
1 51449-MEM-000 FR SWING ARM LOWER COMP/R  1 1

1-1 51450-MEM-000BR FR SWING ARM LOWER COMP/R 1 1
1-2 52247-CEK-000 PROTECT RUBBER  2 2
1-3 95011-CEK-000 SPRING  2 2
1-4 22150-CEK-000 BEADRONG CONTAIL OIL 20*20 4 4
1-5 51475-CEK-000 FR SWING ARM  COLLAR  4 4
1-6 52225-MAA-000 GREASE VALVE CAP  4 4
1-7 91208-CEK-000 OIL SEAL  18*26*4 8 8
1-8 45435-CEK-000 BALL JOINT SLEAVE(CEK5)  2 2
1-9 45436-CEK-000 UNIVERSAL JOINT CAP(CEK5)  2 2
1-10 45406-CEK-000 BALL JOINT(CEK5)  2 2
1-11 43350-MAA-000 GREASE VALVE  4 4

2 51459-MEM-000 FR SWING ARM LOWER COMP/L 1 1
2-1 51460-MEM-000BR FR SWING ARM LOWER COMP/L 1 1
3 96000-10060 FLANGE BOLT M10*60  4 4
4 90350-10000 LOCK NUT M10 4 4

C-P-0006-11                            Rev.: A



Page 33/47Part List of MAGMAX 275 ATV
N: This is new part.

F07: SHOCK ABSORBER  
1 52400-MEM-010RD RR SHOCK ABSORBER ASS'Y (RED) 1 1
2 90350-12000 LOCK NUT M12 2 2
3 90350-10000 LOCK NUT M10 2 2
4 96000-10040 FLANGE BOLT M10*40  4 4
5 52500-MEM-000RD FR SHOCK ABSORBER ASS'Y (RED) 2 2
6 96000-12056 FLANGE BOLT 2 2

C-P-0006-11                            Rev.: A



Page 34/47Part List of MAGMAX 275 ATV
N: This is new part.

F08: STEERING  
1 53200-MEM-020BK SHAFT STEERING ASS'Y  1 1
2 96000-08016 FLANGE BOLT M8*16 2 2
3 50151-CEK-000BK HANDLE COLUMN FIXED COVER  1 1
4 92101-MAA-000 OIL SEAL  17.5*32*7   1 1
5 90601-MAA-000 C CLIP  Þ34 1 1
6 96100-6002ZZ BALL BEARING 6002 1 1
7 50096-CEK-000ZC COLLAR Þ15.3*Þ21.8*24 1 1
8 92102-MAA-000 OIL SEAL  22*35*7  1 1
9 90350-14000 LOCK NUT M14 1 1

10 94201-25030 SPLIT PIN  Þ2.5*30 8 8
11 94201-30032 SPLIT PIN  Þ3*32 1 1
12 53217-CEK-000BK SLEEVE  2 2
13 53180-MEM-000 STEERING TIE ROD ASS'Y  400L  2 2
14 51216-CEK-000 KNUCKLE/L  1 1
15 51211-CEK-000 KNUCKLE/R  1 1
16 90352-10000 CASTLE NUT  M10 4 4
17 94051-12000 CASTLE NUT M12 4 4
18 50236-MEM-020 DRAW SPRING LOCK 2 1 1
19 50235-MEM-000 PIN LOCK STEERING 2 1 1
20 50233-MEM-000 LOCK STEERING CABLE 2 2
21 94201-17020 SPLIT PIN  Þ1.7*20L 1 1
22 94101-1326020 WASHER Þ13*Þ26*T2.0 4 4

C-P-0006-11                            Rev.: A



Page 35/47Part List of MAGMAX 275 ATV
N: This is new part.

F09: HANDLE COMP  
1 53100-MEM-010BK HANDLE COMP  1 1
2 17910-RB1-000 THROTTLE CABLE ASS`Y  1 1
3 53140-MAA-000GY HANDLE GRIP (GREY COLOR)  2 2
4 53178-MAC-010 LEVEL ASS'Y LEFT(MAC)  1 1
5 53179-MEM-010 LEVEL ASS'Y  RIGHT  1 1

6-1 53177-CEK-000BK ACCELERATOR ASS'Y RIGHT 1 1
6-2 53176-CEK-000 ACCELERATOR CAP 1 1
6-3 53175-CEK-000 GASKET ACCELERATOR 1 1
6-4 93000-04012 ROUND HEAD BOLT 4*12 3 3
7 35160-CEK-000 LEFT HANDLE SW ASS'Y  0 1

35160-MMC-020 LEFT HANDLE SW. ASS'Y(MCC) 1 0
8 53170-MAA-000BK HANDLE HOLDER COVER (L/UPPER) 1 1
9 53175-MAA-000BK HANDLE HOLDER COVER (R/UPPER) 1 1
10 45517-MAA-000BK HANDLE HOLDER ASS'Y (LOWER) 2 2
11 90350-10000 LOCK NUT M10 2 2
12 91000-06025 HEXAGON BOLT M6*25  4 8
13 64550-MEM-000 REAR VIEW MIRROR ASS'Y/L  0 1
14 64551-MEM-000 REAR VIEW MIRROR ASS'Y/R  0 1
15 43316-MEM-000 CHOKE CABLE ASS'Y  1 1

C-P-0006-11                            Rev.: A



Page 36/47Part List of MAGMAX 275 ATV
N: This is new part.

F10: BRAKE  1 45111-CEK-000 FR BRAKE DISC  2 2

2 90105-08024 FR BRAKE DISK BOLT  6 6
3 45211-CEK-000 FR CALIPER L ASS'Y  1 1
4 45212-CEK-000 FR CALIPER R ASS'Y  1 1
5 96000-08020 FLANGE BOLT M8*20 4 4
6 46964-MAC-000 BRAKE HOSE WASHER  26 26
7 46963-MAC-000 BRAKE HOSE BOLT  13 13
8 46966-MEM-01E THREE WAY BRAKE FLUID HOSE ASS'Y 1 1
9 96000-06025 FLANGE BOLT M6*25 1 1
10 46961-MEM-01E BRAKE FLUID HOSE ASS'Y A  1 1
11 46962-MEM-01E BRAKE FLUID HOSE ASS'Y B  1 1
12 46963-MEM-01E BRAKE FLUID HOSE ASS'Y C  1 1
13 46964-MEM-01E BRAKE FLUID HOSE ASS'Y D  1 1
14 46965-MEM-01E BRAKE FLUID HOSE ASS'Y E  1 1
15 45320-MEM-000 DIVERGENCE VALVE A  1 1
16 45321-MEM-000 DIVERGENCE VALVE B  1 1
17 96000-06040 FLANGE BOLT M6*40 4 4
18 45210-CEK-000 RR CALIPER 200 ASS'Y  1 1
19 96000-08035 FLANGE BOLT M8*35 2 2
20 45121-CEK-000 RR BRAKE DISK  1 1
21 45122-CEK-000 RR DISK BRKT  1 1
22 45310-MEM-000 CYLINDER ,FOOT BRAKE (F19.05) 1 1
23 96000-08016 FLANGE BOLT M8*16 2 2
24 91010-10020 RR BRAKE DISK BOLT  M10*20 4 4
25 54205-MEM-000 FOOT BRAKE COLLAR  1 1
26 94201-25030 SPLIT PIN(Þ2.5*30L) 2 2
27 54200-MEM-030BK FOOT BRAKE TREADLE ASS'Y  1 1
28 54206-MEM-030 BRAKE FOOT BOLT  1 1
29 96000-06012 FLANGE BOLT M6*12 1 1
30 54292-MEM-010 SPRING B 1 1
31 54291-CEK-010 SPRING A 1 1
32 70010-CAK-000 BRAKE PEDAL STOPPER 1 1
34 94101-0817016 WASHER Þ8*Þ17*T1.6 4 4
35 45150-CEK-000 FR PAD COMP ASS’Y 2 2
36 96000-08025 FLANGE BOLT M8*25 2 2
37 36210-MEC-000 BRAKE SWITCH 1 1
38 90350-12000 LOCK NUT M12 1 1

C-P-0006-11                            Rev.: A



Page 37/47Part List of MAGMAX 275 ATV
N: This is new part.

F11: REAR WHEEL AXLE  
1 23511-CEK-010 REAR WHEEL AXLE  1 1
2 94001-33000 NUT 33 2 2
3 15233-CEK-000 SPORKET/RR  1 1
4 50061-CEK-000BR RR WHEEL AXLE SEAT ASS'Y  1 1
5 50058-CEK-000ZB SPACE TUBE ASS'Y  1 1
6 91203-CEK-000 OIL SEAL (RR.AXLE)  2 2
7 96100-6007Z BALL BEARING  6007  2 2
8 92010-12038 SPRING BOLT M12*38  4 4
9 94101-1326020 WASHER  Þ13*Þ26*T2.0 2 2

10 90350-12000 LOCK NUT M12  1 1

C-P-0006-11                            Rev.: A



Page 38/47Part List of MAGMAX 275 ATV
N: This is new part.

F12: WHEEL  
1 42725-CAK-000 TIRE22*7-10(K530F)  2 0
  42725-MEM-00E TIRE22*7-12(M991)  0 2
2 42726-CAK-000 TIRE22*10-10(K530)  2 0
 42726-MEM-00E TIRE22*10-12(M992)  0 2
3 42762-CEK-000 ALUMINUM RIM 10*5.5 (POLISH)-PCDΦ145 2 0

42762-MEM-00EPS ALUMINUM RIM 12*6 (POLISH)-PCDΦ145 0 2
4 42763-CEK-000 ALUMINUM RIM 10*8 (POLISH)-PCDΦ110 2 0

42763-MEM-00EPS ALUMINUM RIM 12*7.5 (POLISH)-PCDΦ110 0 2
5 42751-CEK-000 RIM VALVE CAP (STAINLESS STEEL) 4 4
6 44630-CEK-000 RR WHEEL AXLE CONNECTOR 2 2
7 44650-CEK-000 FR HUB UNIT  2 2
8 94052-14000 INSERT LOCK NUT  M14 2 2
9 94051-18000 INSERT LOCK NUT  M18 2 2
10 94201-30032 SPLIT PIN Þ3*32 4 4
11 53456-CEK-000 RUBBER CAP  4 4
12 55001-CEK-000ZC FR WASHER  2 2
13 55002-MEM-010ZB RR WASHER 2 2
14 90302-10017 ALUMINUM NUT  M10 16 16
15 55002-CEK-010ZC RR WASHER  2 2
16 96000-06010 FLANGE BOLT M6*10 2 2

C-P-0006-11                            Rev.: A



Page 39/47Part List of MAGMAX 275 ATV
N: This is new part.

F13: CHAIN  
1 14428-MEM-000 O-RING CHAIN  520OH-74L 1 1
2 50240-MEM-020BK RR BRAKE LOWER COVER ASS'Y 1 1
3 96000-08012 FLANGE BOLT M8*12 4 4
4 50195-CEK-020ZB CHAIN ADJUSTER BOLT  1 1
5 94101-0817016 WASHER  Þ8*Þ17*T1.6 1 1
6 94001-08000 NUT M8 2 2
7 50245-MAC-010BK UPPER CHAIN COVER PLATE  1 1
8 60015-MEM-000 CHAIN PLASTIC ROLLER 1 1
9 94101-1220010 WASHER  Þ12*Þ20*T1.0 1 1

10 90609-CEK-000 E CLIP  10 1 1
11 60016-MEM-010 PARRING CHAIN OF PLASTIC  1 1
12 50247-MEM-000BK BRKT  1 1
13 50248-MEM-020 ROLLER CHAIN  1 1
14 90350-08000 LOCK NUT M8  2 2
15 96000-08012 FLANGE BOLT M8*12  2 2

C-P-0006-11                            Rev.: A



Page 40/47Part List of MAGMAX 275 ATV
N: This is new part.

F14: EXHAUST SYSTEM  
1 18301-MAM-00A EXHAUST PIPE ASS'Y(MAM)  1 0
  18301-MEM-010BK EXHAUST PIPE ASS'Y(MEM)  0 1

1-1 18302-MEM-000 FRONT EXHAUST PIPE 1 1
1-2 18303-MEM-000 TIGHTEN CLIP 1 1
1-3 18304-MEM-000 EXHAUST TRUNK 0 1

18304-MAM-000 EXHAUST TRUNK 1 0
1-4 18305-MEM-000 REAR EXHUAST L 1 1
1-5 18306-MEM-000 REAR TWO EXHUAST PIPE 1 1
1-6 18307-MEM-000 REAR EXHUAST R 1 1
1-7 18309-MEM-000 LEAD PIPE 1 1
1-8 18310-MEM-000 HEAT TIGHTEN RESISTANT PLATE 1 1
1-9 96000-06015 FLANGE BOLT M6*15 9 9
1-10 94101-0613010 WASHER M6 9 9

2 18291-MEM-000 EX PIPE GASKET  1 1
3 90301-08000 EX PIPE NUT  M8 2 2
4 96000-08040 FLANGE BOLT M8*40 1 1
5 94111-08000 SPRING WASHER M8  3 3
6 96000-08016 FLANGE BOLT M8*16 4 4

C-P-0006-11                            Rev.: A



Page 41/47Part List of MAGMAX 275 ATV
N: This is new part.

F15: REVERSE GEAR SHIFT  
1 53181-MEM-00E REVERSE TIE ROD ASS'Y  1 1
2 72314-MEM-050ZK SHIFT CONTROL LEVER ASS'Y  1 1
3 72201-CEK-000 SHIFT CONTROL KNOB  1 1
4 50256-MEM-040BK SHIFT CONTROL JOIN ASS'Y  1 1
5 54294-MEM-010 DRAW SPRING D  1 1
6 50257-CEK-000 REVERSE BROCKER ARM AXIS 1 1
7 90607-MEC-000 E CLIP  7 1 1
8 90609-CEK-000 E CLIP 10 1 1
9 91050-05006 BOLT M5*6 2 2
10 94101-0616010 WASHER  Þ6*Þ16*T1.0 2 2
11 96000-06025 FLANGE BOLT M6*25 1 1
12 96000-08020 FLANGE BOLT M8*20 2 2

C-P-0006-11                            Rev.: A



Page 42/47Part List of MAGMAX 275 ATV
N: This is new part.

F16: WIRE HARNESS  
1 32100-MEM-03E WIREHARNESS ASS'Y  0 1
2 31500-CEK-010 BATTERY ASS'Y  1 1
3 35100-MEM-000 KEY SWITCH ASS'Y  1 1
4 93500-06015 BOLT M6*15 2 2
5 38110-MAA-000 HORN ASS'Y  1 1
6 96000-08012 FLANGE BOLT M8*12  1 1
7 35106-MEM-000 BOX KEY SWITCH ASS'Y  1 1
8 36110-MEC-000 PLASHER RELAY ASS'Y  1 2
9 81147-MAA-000 BAND (BLACK)  30 30
10 35182-MAD-000 BUZZER  1 2
11 33802-MEM-010 DIGITAL DISPLAY  1 1
12 50238-MEM-040BK LOCK SUB ASS'Y 1 1
14 81147-CAB-000 BAND 400L 5 5

C-P-0006-11                            Rev.: A



Page 43/47Part List of MAGMAX 275 ATV
N: This is new part.

F17: LIGHT    
1 33700-MEM-000 TAIL LIGHT  LED ASS'Y  1 1
2 90350-05000 LOCK NUT M5 2 2
3 17630-MAA-000 CUSHION RUBBER  2 2
4 64501-MAA-000 REFLEX PLATE 1 0
5 93000-06012 ROUND HEAD BOLT M6*12 2 2
6 33801-MEM-00E FLASHER LIGHT ASS'Y/R (ROUND)-SAF-MR-R 0 1
7 33800-MEM-00E FLASHER LIGHT ASS'Y/L (ROUND)-SAF-MR-L 0 1
8 90350-06000 LOCK NUT M6 3 3
9 50358-MEM-010BK LIGHT PLATE  1 1
10 64501-MCC-000 REFLEX PLATE (RED)  0 2
11 96000-06012 FLANGE BOLT M6*12  2 2
12 33601-MEM-000 HEAD LIGHT SET  1 1
13 33600-MEM-000 HEAD LIGHT ASS'Y(ROUND)  2 2
14 81149-MAA-000 CUSHION RUBBER 11 11
15 50501-MEM-000 HEADLAMP ADJUSTER (B086-L) 4 4
16 50502-MEM-000 HEADLAMP PIN SCREW (B364M) 4 4

C-P-0006-11                            Rev.: A



Page 44/47Part List of MAGMAX 275 ATV
N: This is new part.

F18: TOOLS  
1 89010-MEM-000 TOOL SET BAG  1 1

1-1 89010-MAA-000-1 TOOL BAG  1 1
1-2 89010-MAA-000-2 SCREW DRIVER HEAD  1 1
1-3 89010-MAA-000-3 SCREW DRIVER HAND  1 1
1-4 89010-MAA-000-4 SPARK PLUG DRIVER  1 1
1-5 89025-MEM-000 OPEN DRIVE(8*10)  1 1
1-6 89024-MEM-000 OPEN DRIVE(12*14)  1 1
2 89023-MAA-00A PRESSURE GAUGE  1 0
3 53458-MAA-000 BAND,RUBBER  90L 1 1

C-P-0006-11                            Rev.: A



Page 45/47Part List of MAGMAX 275 ATV
N: This is new part.

F19: DECAL  
1 87551-CEK-00E AIE  LOGO STICKER  0 1
2 87505-CEK-00E TIRE  PRESSURE LABEL  0 1

87505-CAK-00A TIRE  PRESSURE LABEL  1 0
87505-CCK-00C TIRE  PRESSURE LABEL  0 0

3 87507-CEK-010 RACK LOADS LABEL  1 1
4 81218-MAC-010 AGE WARNING LABEL (16 YEAR ) 1 1
5 87511-MEC-010 RIDE WARNING LABEL  1 1
6 87501-MEM-00E DECAL SET AIE/UM  0 1

87501-MAM-00A DECAL SET AIE/UM  1 0
6-1 87551-MEM-00EBK FR.STICKER_275/L BLACK 0 1

87551-MEM-00RD-BL FR.STICKER_275/L RED-BLUE) 0 1
87551-MEM-00EWH FR.STICKER_275/L WHITE 0 1
87551-MAM-00ABK FR.STICKER_275/L BLACK 1 0
87551-MAM-00ARD-BL FR.STICKER_275/L RED-BLUE) 1 0
87551-MAM-00AWH FR.STICKER_275/L WHITE 1 0

6-2 87550-MEM-00EBK FR.STICKER_275/R BLACK 0 1
87550-MEM-00ERD-BL FR.STICKER_275/R RED-BLUE 0 1
87550-MEM-00EBWH FR.STICKER_275/R WHITE 0 1
87550-MEM-00ABK FR.STICKER_275/R BLACK 1 0
87550-MEM-00ARD-BL FR.STICKER_275/R RED-BLUE 1 0
87550-MEM-00AWH FR.STICKER_275/R WHITE 1 0

6-3 87552-MEM-000BK FR.SIDE STICKER_275/L BLACK 1 1
87552-MEM-000RD-BL FR.SIDE STICKER_275/L RED-BLUE 1 1
87552-MEM-000WH FR.SIDE STICKER_275/L WHITE 1 1

6-4 87553-MEM-000BK FR.SIDE STICKER_275/R BLACK 1 1
87553-MEM-000RD-BL FR.SIDE STICKER_275/R RED-BLUE 1 1
87553-MEM-000WH FR.SIDE STICKER_275/R WHITE 1 1

6-5 87555-MEM-000BK RR.SIDE STICKER_275/L BLACK 1 1
87555-MEM-000RD-BL RR.SIDE STICKER_275/L RED-BLUE 1 1
87555-MEM-000WH RR.SIDE STICKER_275/L WHITE 1 1

6-6 87554-MEM-000BK RR.SIDE STICKER_275/R BLACK 1 1
87554-MEM-000RD-BL RR.SIDE STICKER_275/R RED-BLUE 1 1
87554-MEM-000WH RR.SIDE STICKER_275/R WHITE 1 1

6-7 87556-MEM-000BK RR.FENDER STICKER_275/L BLACK 1 1
87556-MEM-000RD-BL RR.FENDER STICKER_275/L RED-BLUE 1 1
87556-MEM-000WH RR.FENDER STICKER_275/L WHITE 1 1

C-P-0006-11                            Rev.: A



Page 46/47Part List of MAGMAX 275 ATV
N: This is new part.

CONTINUED F19: DECAL
6-8 87557-MEM-000BK RR.FENDER STICKER_275/R BLACK 1 1

87557-MEM-000RD-BL RR.FENDER STICKER_275/R RED-BLUE 1 1
87557-MEM-000WH RR.FENDER STICKER_275/R WHITE 1 1

6-9 87558-MEM-000 RR.AIE LABEL_275 1 1
6-10 87559-MEM-000 FR SIDE STICKER_275/L 1 1
6-11 87560-MEM-000 FR SIDE STICKER_275/R 1 1

7 86010-MEM-000 OWNER'S MANUAL   1 1
8 86020-MEM-000 SERVICE MANUAL 1 1

C-P-0006-11                            Rev.: A



Page 47/47Part List of MAGMAX 275 ATV
N: This is new part.

F20: ACCESSORIES  
1 50177-MEM-030BK LOWER PROTECTOR FRAME  1 1
2 50197-MEM-000ZC LOWER PROTECTANT FRAME  WASHER 8 8
3 70258-MEM-02E FOOT PLATE ALUMINUM L  1 1
4 70259-MEM-01E FOOT PLATE ALUMINUM L  1 1
5 77115-MEM-020 FOOTBOARD NET  2 2
6 50258-MAM-00ABR FOOT WELL PLATE L (MAM)  0 0
7 50259-MAM-00ABR FOOT WELL PLATE R (MAM)  0 0
8 17620-MEM-000BK FUEL TANK CAP(KEY TYPE)  1 1
9 93000-08017-17 ROUND HEAD BOLT M8*17 8 8

C-P-0006-11                            Rev.: A




